



4700 Broadmoor SE, Suite 200
Kentwood, MI 49512

Telephone: 616-656-7401
Facsimile: 616-656-2022
www.intertek-etlsemko.com

HAFELE AMERICA CO
Date: 2/9/12
P.O. No.: 290794

Report No.: 100627765GRR-001
Page 1 of 7

Test Report For:
HAFELE AMERICA CO
ADA 404.2.9
Häfele Slido Classic Sliding Door Fitting

Bryan Stratton
Project Manager

James Jantz
Senior Project Manager/cm

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



HAFELE AMERICA CO
Date: 2/9/12
P.O. No.: 290794

Report No.: 100627765GRR-001
Page 2 of 7

Attention: Mae Holler
HAFELE AMERICA CO
Distribution Center
3901 Cheyenne Drive
Archdale NC 27263-4000
PH#336-434-8176
Fax: 336-434-8118
Email: mholler@hafeleamericas.com

DATE RECEIVED: 2/6/12
DATES TESTED: 2/8-2/9/12

DESCRIPTION OF SAMPLES:

Part Description: Häfele Slido Classic Sliding Door Fitting
Condition of Test Sample: Production

WORK REQUESTED/APPLICABLE DOCUMENTS:

To test the submitted samples per **ADA 404.2.9** Test Standard for the following test program:

<u>Test Number</u>	<u>Test Description</u>
404.2.9	Door and Gate Opening Force

CONCLUSION:

The submitted samples met the acceptance criteria.

TEST EQUIPMENT:

Asset	Description	Cal Date	Cal Due
138012	SCALE / 0-1,000 #	12/14/2011	12/14/2012
138914	FORCE GAUGE	03/29/2011	03/29/2012
138112	GRADUATED RULE 36"	08/27/2008	08/27/2013

404.2.9. PULL FORCE TEST:

Date Tested: 2/8-2/9/11

Condition of Test Sample: Production

Test Procedure:

Test Method: ADA 404.2.9;

Sample Description	Door Weight (lbs)	Opening Force (lbf)
940.42.005 Slido 40-P	88	2.9
940.60.006 Slido 60-P	132	3.1
940.82.100 Slido 80-P	176	2.3
941.02.001 Slido 100-P	220	3.1

Number of Samples Tested: One (1) each type

Acceptance Criteria:

The opening force shall not exceed 5 lbs.

Results:

The samples met the acceptance criteria level criteria of the test described above. Refer to the following pages for photographs.



Slido 40 Opening Force Test



Slido 60 Opening Force Test



Slido 80 Opening Force Test



Slido 100 Opening Force Test